
BOARD MEMBERS 

NIPOMO COMMUNITY SERVICES DISTRICT 
AGENDA 

NOVEMBER 15.2000 

REGULAR SESSION 10:30 A.M. 
BOARD ROOM 148 S. WILSON STREET NIPOMO, CA 

\\ ) 
, .. \ c: 

>~~' 
, ..,'\ 

ST~F 
ROBERT BLAIR, PRESIDENT DOUGLAS JONES, GENERAL MANAGER 

DONNA JOHNSON, SECRETARY TO THE BOARD \,r AL SIMON, VICE PRESIDENT 
RICHARD MOBRAATEN, DIRECTOR 
ALEX MENDOZA, DIRECTOR 
MICHAEL WINN, DIRECTOR 

JON SEITZ, GENERAL COUNS

1
:;/-

NOTE: All comments concerning any item on the agenda are to be directed to the Board Chairperson. 

-

A. CALL TO ORDER AND FLAG SALUTE 

B. ROLL CALL 

C. PUBLIC COMMENTS PERIOD 
PUBLIC COMMENTS 
Any member of the public may address and ask questions of the Board relating to any matter within the Board's 
[...]
the tight schedule: the swim lagoon had to be open for the public by Memorial Day 
on the 23rd of May 1998. The project team had less than four months to design and 
construct a washwater management system for the swim lagoon. Kennedy/Jenks 
evaluated several alternatives and determined that onsite storage of the washwater, 
settling of the solids and decanting of the supernatent back to the swim lagoon was 
the most economical and timely alternative. The washwater management system 
design included two 21,OOO-gallon above-ground rental storage tanks (rented only 
for the summer swim season), washwater and return piping to the existing filter, and 
controls for automated decanting of the settled washwater. The swim lagoon opened 
to large crowds on Memorial Day weekend and the City of Fremont is pleased with 
its washwater management system. 

• Novato and Ignacio Wastewater Treatment Plants Chlorination and Dechlorination 
Improvements, Novato Sanitary District, Novato CA. Evaluated alternative chemicals 
and methods for chlorination and dechlorination of secondary treated effluent. 

g:lpw'groupladminlbusdev\2000lproposalsIll00036wr nipomo CSd supp! ws evallresumeSlreynoldStk.dOCKennedy/Jenks Consultants 

Copy of document found at  www.NoNewWipTax.com



Todd Reynolds, P.E. 
Page 6 

• San Francisco Zoological Gardens. City and County of San Francisco. Department 
of Public Works, San Francisco CA. Surveyed existing sewer lines and used 
HYDRA to model combined storm and sanitary sewer. Modeled the Zoo's new 
sewer system. 

Affiliations 
American Membrane Technology Association 
American Society of Civil Engineers 
American Water Works Association 
California Water Environment Association 
U.S. Naval Reserves 

g:\pw-groupladmmlbusdevl2000\propOsalSIb00036wr nipomo csd suppl ws eVlliIreSUmeSlreynOld.lk.dOcKennedy/Jenks Consultants 

Copy of document found at  www.NoNewWipTax.com



-

Lynn M. Takaichi, P.E. 

Chairman and Water Resources Engineer 

Education 
MS in Civil Engineering (Sanitary), University of California, Berkeley, 1972 
BS in Civil Engineering, University of California, Berkeley, 1971 
Special Study in Environmental Impact Assessment, University of California 
Study in City and Regional Planning, University of California 
Study in Water Resources Planning Civil Defense Preparedness Agency, Certificate of 

Achievement in Multi-Protection Design, University of Hawaii 

Registration 
Civil Engineer in California 

Professional Summary 
Mr. Takaichi is resppnsible for major planning and design projects, particularly assign­
ments involving complex institutional and financial arrangements. He has directed a 
wide range of water projects including water resource studies, water system master 
plans, water treatment investigations, water facilities design and utility management 
plans. In addition, he has managed the preparation of numerous environmental impact 
assessments. 

As a consultant to A WW A's Safe Drinking Water Act TAW, Mr. Takaichi was the Offi­
cer-in-Charge of an evaluation of issues related to the reauthorization of the Safe Drink­
ing Water Act and has recently been involved in the development of case studies 
throughout the U.S. to assess impact of the Safe Drinking Water Act regulations, He has 
also managed cost-of-compliance studies of the proposed radionuclide regulations for 
AWWA's Radionuclide TAW and the Association of California Water Agencies 
(ACW A). He is currently of Officer-in-Charge of a cost-of-compliance study of the pro­
posed arsenic regulation for ACW A and two research projects funded by the A WW A 
Research Foundation: a critical assessment of radon removal systems and the develop­
ment of protocols for cost of compliance studies (under subcontract to RCGlHagler, 
Bailly), 

Mr. Takaichi currently serves as the Agency Engineer of the Castaic Lake Water Agency 
and Port Hueneme Water Agency. He is also the water systems consultant for the City of 
Port Hueneme. In addition, he serves on the Los Angeles County Reclaimed Water Ad­
visory Committee and the Technical Criteria Committee for the Urban Runoff Pilot Pro­
ject of the Santa Monica Bay Restoration Project. 

Mr. Takaichi has particular expertise in complex institutional arrangements and he works 
closely with specialized legal counsel, financial consultants, and water managers. His 
experience includes water agency formation, drafting of enabling legislation, negotiation 
of water supply and water service agreements, development of annexation policies and 
agreements, and management of a wide variety of water programs. He also has expertise 
in water system appraisals and has assisted numerous public agencies with the acquisi­
tion of investor-owned utilities. 

Kennedy/Jenks Consultants 

Copy of document found at  www.NoNewWipTax.com



Lynn M. Takaichi, P .E. 
Page 2 

Water Resource Studies 

In the area of water resource studies, his experience includes the following studies: 

• Groundwater management plan for the Kettleman Plain and Sunflower basins. 

• Comprehensive water resource study of the Antelope Valley. 

• Groundwater management plan for the Charnock and Santa Monica Sub-basins. 

• Groundwater management plan for the Warren Valley Basin. 

• Optimization study of state water importation into Ventura County. 

• Evaluation of potential water resources for the Hidden Valley Municipal Water 
District. 

• Water resources evaluation and environmental assessment of 200,000 acres in Ha­
waii for the Soil Conservation Service. 

• Feasibility study @fconjunctive use between groundwater and imported water for the 
Castaic Lake Water Agency. 

• Feasibility study of additional groundwater utilization for the City of Santa Monica. 

• Feasibility study of groundwater utilization for non-potable water uses for the City 
of Thousand Oaks. 

• Feasibility study of using groundwater for irrigation uses for the Camrosa Water 
District. 

Water Quality and Treatment 

In the area of water quality and treatment, his experience includes: 

• Stochastic model of chloride discharges to the Santa Clara River for the County 
Sanitation Districts of Los Angeles County. 

• Stochastic model of chloride discharges within the Calleguas Creek Watershed for 
the Fox Canyon Groundwater Management Agency and Calleguas Municipal Water 
District. 

• Preliminary evaluation of the potential use of dewatering water as a water supply for 
the City of Downey. 

• Value engineering of a 300-gpm seawater desalination plant for the Cambria Com­
munity Services District. 

• Planning, permitting and design of a 3500-gpm MTBE removal plant for the City of 
Santa Monica and several oil companies. 

• Evaluation ofTHM reduction alternatives for the Naval Air Weapons Station, Point 
Mugu, California. 

g:\pw·grouplaom,nlbusdevl2000lproposalsIbOOO36wr mpomo csd suppl ws evallresumesltaka,chi.dOc Kennedy/Jenks Consultants 
Copy of document found at  www.NoNewWipTax.com



Todd Reynolds, P.E. 
Page 2 

community would be seawater. The 30-gpm-capacity system has a low recovery 
(30-percent) to permit operation with no chemical pretreatment. 

• Brackish Water Reclamation Demonstration Facility Design, Port Hueneme Water 
Agency, CA. Process Engineer for the design of chemical feed systems, filtration 
system and reverse osmosis (RO), nanofiltration (NF), and electrodialysis reversal 
(EDR) membrane treatment systems. Chemical systems included hydrochloric acid, 
anti-scalant, sodium hydroxide, sodium hypochlorite, sodium bisulfite, ammonia and 
fluoride. This $5.7-million, 3-MGD capacity facility blends desalinated brackish 
groundwater with imported surface water from the California State Water Project to 
provide local water users with a dependable, high-quality water supply. The 
BWRDF is an innovative desalination plant that uses three parallel I-MGD- capacity 
desalting technologies to treat local brackish groundwater. In addition to supplying 
the public with a high-quality drinking water supply, the plant also serves as a full­
scale research facility to evaluate the long-term performance characteristics and cost 
effectiveness ofRO, NF and EDR membrane technologies. 

! 

• Hollister Area Lessalt Membrane Filtration Plant, Hollister, CA. Project engineer 
for the design of a 3-MGD capacity membrane filtration plant. The Lessalt Facility 
will treat low-salt, surface water from the San Luis Reservoir to augment the 
existing groundwater supply. The Lessalt Water Project will: 

• 

• 
• 

Reduce the salt loading into the groundwater basin from water softeners and 
therefore improve the overall quality of the San Benito Valley groundwater 
basin 
Start to improve the taste and quality of the community's water supply 
Augment the community's existing groundwater supply 

The Lessalt Membrane facility will consist of micro filtration (MF) or Ultrafiltration 
(UP) membrane filtration with caustic soda addition for corrosion control and 
sodium hypochlorite addition for disinfection. Provisions will be made for future 
addition of a coagulant feed system to reduce Total Organic Carbon (TOC) and a 
PAC or GAC taste and odor removal system. The facility will take advantage of the 
source water pressure to drive the water through the membranes and into the 
distribution system. Disinfection contact time will be provided with a highly 
efficient pipeline contactor. Washwater from the membrane filters WIll be put back 
into the Hollister Conduit, a non-potable water pipeline that serves mainly 
agricultural users. 

• Turbidity Reduction Facility, Humboldt Bay Municipal Water District, Eureka, CA. 
Project Engineer for the design of a 14-MGD winter-time capacity, 21-MGD 
summer-time capacity, in-line filtration plant. The Turbidity Reduction Facility 
(TRF) is a seasonal facility to reduce turbidity in Ranney collector source water from 
the Mad River. The TRF includes a flow metering and rapid mix station, deep bed 
mono-media granular filtration, washwater recovery and pretreatment, sludge drying 
beds and a chemical storage and feed facility. 

g:\pw-group\adminlbusdev\2000lproposalsIbOOO36w( nipomo csd suppl ws eval\resumeslreynOldSlk.dOcKennedy/Jenks Consultants 

Copy of document found at  www.NoNewWipTax.com



.-

Lynn M. Takaichi, P.E. 
Page 3 

• Planning, design and construction management of a 3.0-MGD desalination demon­
stration plant for the Port Hueneme Water Agency. (Received 1999 CELSOC Honor 
Award for Engineering Excellence.) 

• Evaluation of alternatives to the 100-cfs Stone Canyon Filtration Plant proposed by 
the Los Angeles Department of Water and Power. 

• Planning, design and construction management of the 30-MGD Rio Vista Water 
Treatment Plant (expandable to 90 MGD) for the Castaic Lake Water Agency. (Re­
ceived 1995 CELSOC Merit Award for Engineering Excellence.) 

• Development of a groundwater contamination containment plan for the Water Re­
plenishment District of Southern California. 

• Proposal evaluation, contract assistance, and evaluation of operational problems to 
the City of Pomona for the turnkey construction of a 15 MGD nitrate removal plant 
(ion exchange). 

• 

• 

• 

• 

• 

• 
• 

• 

• 
• 

Facilities plan for expansion of the Earl Schmidt Filtration Plant from 25 to 50 MGD 
for the Castaic Lake Water Agency. 

10,000-gpm air stripping facilities and expansion of the Arcadia Water Treatment 
Plant for the City of Santa Monica. (Received CEAC's 1992 Grand Award for Engi­
neering Excellence.) 

Engineering report for a 32-MGD wellfield under the influence of surface water for 
the United Water Conservation District. 

Engineering report for a new 50 MGD water treatment plant for the CaUeguas Mu­
nicipal Water District. 

Facilities plan and design of the expansion of the Earl Schmidt Filtration Plant from 
12.5 to 25 MGD for the Castaic Lake Water Agency. 

Feasibility study of a new water treatment plant for the City of Port Hueneme. 

Design of 2,000-gpm wellhead treatment plant to remove iron/manganese and hy­
drogen sulfide for the Goleta Water District. 

Impact assessment on water treatment facilities of 26 small water systems caused by 
the implementation of the Safe Drinking Water Act. 

Planning and design of a 50,OOO-gpd demineralization facility. 

Planning study of a new water treatment plant (2.4 MGD nominal capacity) to treat 
high color (75 units average), low turbidity (3 NTU average) water. 

Water Systems Evaluations 

In the area of water systems evaluations, his experience includes the following: 

• Comprehensive water system master plan update for the City of Oxnard. 

• Comprehensive water system plan update for the Lakehaven Utility District. 

g:lpw-groupladmtn\busdevI20QOIproposalslbOOO36wr nipomo csd suppl ws eval\resumes\taka":hi.doc Kennedy/Jenks Consultants 

Copy of document found at  www.NoNewWipTax.com



-. 

Lynn M. Takaichi, P.E. 
Page 4 

• Long-term capital improvement program for the City of Port Hueneme. 

• Review of proposed concepts for replacement of Coldwater Reservoir for the City of 
Beverly Hills. 

• Water master plan for the Santa Clarita Water Company 

• Water system master plan for the City of Manhatlan Beach 

• Water master plan and facilities improvement plan for the San Juan Water District 

• Comprehensive water plan and capital improvement program ($380 million) for the 
Castaic Lake Water Agency. 

• CitylDistrict integration evaluation for the Pico Water District. 

• Water master plan for the City of Chino. 

• Water master plan update for the City of Up land. 

• Water master plan for the City of Fill more. 

• Water quality improvement plan for the City of Port Hueneme. 

• Water resources plan for the Irvine Ranch Water District. 

• Water system evaluation for the City of Coachella. 

Water Conservation Programs 

He has been involved in the evaluation, development and implementation of several wa­
ter conservation programs. These projects include: 

• Water conservation element of the Antelope Valley Water Resource Study_ The rec­
ommended programs included both urban and agricultural measures for a 
2,400 square mile area. 

• Development of six-acre xeriscape garden, water conservation exhibit program, and 
public education program for the Castaic Lake Water Agency. 

• Urban water management plan for the Hi-Desert Water District. Recommended pro­
grams included a public information program, residential audits, residential xeris­
cape retrofit program, and meter replacement program. 

• Water and wastewater rate studies for the City of Santa Monica. Inverted block rate 
structures were implemented for both water and wastewater utilities to encourage 
water conservation. 

• Water rate study for the City of Tracy. Inverted block and seasonal rate structures 
were implemented to encourage water conservation. 

• Plumbing retrofit program for Hi-Desert Water District. Potential water savings were 
evaluated based on the actual experience of comparable areas and were utilized to 
offset the impacts of new construction. 

g:lpw-groupladminlbusdev\2000lproposalslb00036wr nipomo csd SUppl ws eval\resumesl!akaichl.doc Kennedy/Jenks Consultants 

Copy of document found at  www.NoNewWipTax.com



-

Lynn M. Takaichi, P.E. 
Page 5 

Water Reuse 
In the area of water reuse, he has served as project engineer, project manager, or officer­
in-charge on the following projects: 

• Implementation plan for Wholesale Reclaimed Water Service for the Calleguas Mu­
nicipal Water District. 

• Facilities plan and design of a new reclaimed water system for the Goleta West Sani­
tary District. 

• Feasibility study of a new reclaimed water system for the Castaic Lake Water 
Agency. 

• Design of tertiary treatment facilities at the Moorpark Wastewater Treatment Plant. 

• Feasibility study of reclaimed water use at landfills and golf courses for the Ventura 
Regional Sanitation District. 

• Reclaimed wateI; master plan for the Irvine Ranch Water District. 

• Facilities plan of a reclaimed water system for the City of Lakewood. 